
















































































For use in Japan only!

*EEREFILIEY. TOLEAR. T
DAT v A—RREEhHAZT—

ER{E RO A BEOEEFEMRICTFOUX FESEICITEMES,
Rr—ib, MEE. BRA. BREI—F, SBESTTRALE
Ty, FAMEFARICRBREESLEBEVVEE OESH
£-00810-9-1118, MMAER- () 2V THIBALIEE L,

@ (K3 BMODTHTIRZED
N—URICINATHS I EFS0E Q00M+#) ZohluvE

D (BELEDEEEES)

AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE

When purchasing Tamiya replacement parts, please take or Wenn Sie TAMIYA-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES

send this form to your local Tamiya dealer so that the parts bitte zur Unterstiitzung dieses Formular mit zu Ihrem Afin de vous permetire de vous procurer des piéces de

required can t_)e cqrrectty il;lent_i_ﬁed and _supplied. I?Iease ortlichen Facl!he‘mdl_er. Bezlglich _der _A aben, der rechange Tamiya, amenez cette liste a votre point de vente

note that specifications, availability and price are subject to Lagerhaltung der Artikel und der Preise sind Anderungen Tamiya qui ne manquera pas de vous renseigner. Veuillez

change without notice. vorbehalten. noter que les caractéristiques, disponibilité et prix peuvent

changer sans avis préalable.

PARTS CODE 19805548 *1 Piston Rod (MC15 x2) 51628 *2  3x10mm Hex Screw (MA1 x10)

19000564  E Parts (Propeller Shaft) 42218 W Cardan Axle Shaft (MB25 x2) 51629 3x10mm Countersunk Head Hex Screw (MB3 x10)

19225056 *1 Q Parts (Damper) (x2) 42219 W Cardan Joint Pipe (MB30 x2) 51630 3x12mm Hex Screw (MB2 x10)

10444412  Differential Gear Case (GB1, GB2, GB3 x1) 42220 1050 Ball Bearing (3mm) (MB9 x2) 53008 1150 Ball Bearing (MA7 x4}

19803157  Gearbox Joint (Front) (MA14 x2) 4221 W Cardan Cross Joint Set (MB27, MB29, MB36 x4) 53056 Wheel Hub (MC20 x4)

19804477  2xBmm Gountersunk Head Hex Tapping Screw (MA4 x10) 42239 W Cardan 42mm Drive Shaft (MB33 x2) 53159 4mm Flange Lock Nut (Blue) (MG10 x5)

19805776  2x9.8mm Shaft (MA10 x10) 50197 Snap Pin (MC22 x10, etc.)) 53502 42mm Swing Shaft (MB34 x2)

19804213  5mm O-Ring (Thin) (MAB x5) 50573 2x8mm Tapping Screw (MA3 x10) 53537 3x14mm Countersunk Head Hex Screw (MC3 x5)

19415929 1280 Ball Bearing (MAG x4) 50575 2.6x10mm Tapping Screw (MC5 x5) 53539 *1  5.5mm Spacer Set (MB11, MB12, MB13 x4, etc.)

14305646  Front Damper Stay (MB37) 50576 3mm Grub Screw (MAS x10) 53577 Urethane Bushing (MB31 x10)

14305647  Rear Damper Stay (MB38) 50586 3mm Washer (MC9 x15) 53640 5mm Ball Connector MNut (Blue) (MB8 x10)

19804942  4.6x3.9mm Flanged Tube (MB17 x2) 50588 2mm E-Ring (MC12 x15) 53642 5mm Ball Connector (Blue) (MB7 x10)

19804943  4.6x4.4mm Flanged Tube (MB16 x2) 50597 3mm O-Ring (Red) (MC18 x10) 53825 *1 2.6x22mm, 2.5x25mm Shaft (MB23, MB24 x2)

19805989  3x15mm Hex Screw (MB1 x4) 50598 *1 V Parts (x2) 53869 5mm Ball Connector Nut (Short) (Blue) (MC8 x10)

19805800 *1 3x32mm Tumbuckle Shaft (MB22 x2) 50600 Qil Seal (MC14 x6) 53968 5x5mm Hex Ball Connector (MB6 x5)

19805681  3x48.5mm Shaft (MB18 x4) 51000 Hi-Torgue Servo Saver (Black] () Parts x1, MC16 x2, MC1T x2, efc) 53969 5x8mm Hex Ball Connector (MB5 x5)

19804837  Front Shaft Adapter (MB19 x2) 51007 3# Urethane Bumper M (Gray) 54155 3mm Lock Mut (Thin) (Biue) (MC11 x5)

19804838 Rear Shaft Adapter (MB20 x2) 51072 3# Wheel (Silver) (x4) 54568 C Parts

13451275  Rear Suspension Plate (Black) (MB39) 51100 4.6x4.7mm Flanged Tube (MB15 x2) 54570 E Parts (Rear Upright)

19804543  5x9mm Hex Ball Connector (MB4 x2) 51104 *1 D Parts (Suspension Am) (x4) 54580 F Parts

19804237  Gearbox Joint (Rear) (MB32 x2) 51144 Differential Bevel Gear Set (MA9, MAT1 x2, MA12 x4) 54649 Differential Lock Block (MA13)

13450618  Front Suspension Plate (Black) (MB40) 51145 Differential Gear Gasket (MA15 x4) 54869 5mm Adjuster (Long) (MB21 x8)

19805645  3x0.7mm Spacer (MB14 x10) 51239 +1 1050 Ball Bearing (MB10 x4) 54922 N Parts

19804802 W Cardan Axle Ring (MB36 x5) 51444 Cross Joint Set 10, MB28, MB35 x2) 54926 Lower Deck

19805676  Coil Spring (Gold) (MC21 x4) 51445 Wheel Axle (MB26 x2)

19805888  2.6x10mm Cap Screw (MC7 x10) 51627 A Parts (x2)

19804392  3x10mm Tapping Screw (Black) (MC4 x10} 51528 B Parts (x2) b Requires 2 sets for one model.

19805780  3x23mm Tumbuckle Shaft (MC6 x4) 51530 D Parts (Motor Mount) 2 Requires 4 sets for one model.

19804412  3x23mm Hex Screw (MC1 x10) 51631 G Parts (GB4, GB5, GB6, GB7, GB8)

19803242  3.0x3.9x10.5mm Flanged Tube (MC13 x2) 51624 3x6mm Hex Screw (MGC2 x10) “rParts marked 3 have codes refering to standard color

13585060 *1 3x3.8x6.1mm Fanged Tube (MC19 x1) 51626 3x8mm Hex Screw (MA2 x10) parts. The special color parts in this kit are not available.
@ (SHE IR OTFIRED

xary T422-8610 BETHERAIE B AFE3-7
BRESHESY HRAFT—H—EZE :
HRIE S ERRBO L, B
1@ 054-283-0003 DEOEIEEOCRELES
WH(03-3899-3765 (mE~EEE:X)

{HRBT—Y—EZRTFLA)

EirhiE, BEERA—LA—JLU s RIcLDTE
XEHBFWLET

@ (#=vhHh—FORIREED
AZvH—FECHADBE. KRR CHEESHBMOOE
BIEBLLEGVET. TEXIBEERER—LN—J&Y

H—EAMRETTEXWETE
Yo Fle, HHHAZT—Y—EAUC
BECAXTHESEH. GROFET
CERNTHTENTEET. HLAFT
HHHZART—Y—EAETHERVNE

www.tamiya.com/japan/customer/

Lo« TAMIYA

be#dEE,, BRUFLWLET
WhILE IR AANS E—= T 7RI 5. 1.6x9m> + 7 b (Exd)-- 760 +H B 42221
WAhHILE>42m FS 4 7S+ 7 k(x2) 1,700 B 42239
SP.197 A+ w FE/(AX10, Jwx5)« + -+ B 50197
R /c : SP.573 2xBmm# v 2/ 4 E Z (x10)- + B 50573
ITEM 47439 SP.575 2.6x10mn# v £ 5 EZ (X5) B 50575
= SP576 Sm{-‘E?«-‘)DﬂO} ........................... B 50576
TT E S 5P.586 3mm7 v </ ¥ —(x15) -+ E 50586
-02 TYPE- S) A —= W X SP.588 2mmE ') =/ S (x15) v e v+ = 50588
02 R " dard * 4 I\ SP.597 OU 2/ Fr(x10) == x===+ E 50507
: SP.59B VIN—"Y(x2)s=evrevsene B 50598
. SP.600 # A )b —Jl(X6) ==+ B 50600
www. famiya.com SP.1000 Q/{— (H—H L&) H—F e 11—2 7V /#ljon ). E 51000
#SP1007 o LR Ii— (5L B 51007
, #SP.1072 KA — U(EEx4) - v rvvvveres . B 51072
oA 0 (Bl 2) 122020 A ABED LD T BRI XV EHL DG SIS E . SP.1100 4.6x4.7mm 7 Z 2 JNA F(a2) e vvevevaneanes E 51100
o T AICPEL T, A AR B A TR E V. OMERLIT DT SP.1104 D;\“—‘ﬁ#;ﬂ({?—b](xn ------------------- E 51104
. SP.1144 ~AAYLF(Fo. wd), UL T 7 A b(x2)- - B 51144
Eit R p it EH Baa—F SP1145 F 7o —A Ny F /e eeecssactiinnciaanaass . E 51146
E”“_ny(j’u/\"a.:/rj Plrssssssnnennaninnsinnnnannnnansn 640 +Bi 19000564 SP.1239 10507 1) 2/ 4 (Xd) e sevvnanvnnsannsniisananiannnnns 50 B 51230
QA= FA ) () m e evnanmnneinsnnsnrssanacnsvnnrens 600 +# 19295056 SP.1444 Y ORAANA H— T 7RI 5 . 29.8m + 7 b (x2)- - E 51444
T 2T —ANRIF PN S TER(EXT)vrrerrnrainnes 1,040 +8 10444412 SP.1445 FRA —JUT 7 AJU(KD) = v v vnveennnnnnnaninniiiinin 86 = 51445
EL 4 U O ER 674 IR 5y e R R R 7800 +®% 19803157 SP.1527 AJS—'Y(H2) = sresrrarsannianiaaraaiianias . B 51527
2x8nm7FS A 4 v l‘f"/ﬁg;(ﬂ-ﬂo] .............. 260 +#8 19804477 SP.1528 BN—‘y(xZ) ............................. B 51528
2X9.8mm3s 4 7 F(XT0) e v e vvnenraniiiaiiiiiiiiiiiiiiiaes 250/ +#& 19805776 SP.1530 D;{_ny(f_g_?nj'-/ R)esessveananiannanns B 51530
SmmQ') 77(3)(5} ........................... 300 +8 19804219 SP.1531 G/Y—"Ysesrasssssaruascntancanncnnanansas B 51531
12B0ANT ) 2747 (M) s e vvnenesnnnrsusnnnmntiannancanennnans 680 +#&:i 19415029 SP.1624 3)(6!1?'{%11.5'7\{)(10}‘“ .............. B 51624
TOY RF I AT et 760/ +# 14305646 SP.1626 3xXBmn7SAALE R (X10)- - v veevnnvneacnnnns = 51626
I - 7 A e & L T 800 +#: 14305647 SP.1628 3)(109“;!{3%&‘;([)(10}.. .............. B 51628
4.6X3.9M 7 5D INA T Q) r e v ermerrnnnnrianeanaa 320/ +# 19804942 SP.1629 3x10mm7SAME A (X10)+ +x e vesveseress H 51629
4.6x4.4mm 7 > I 1A F(x2)- 320/ +# 19804943 SP.1630 3x12mm75fALE 2 (x10 E 51630
3x15mm7SAFLE R (xg) e oo v eeereanaans 180/ +# 19805089 OP.8 1150X7 U =/ 7 (x4)- E 53008
332mm 52— 1%y 7L+ 7 F(BA2)- - 220/ +# 10805800 OP.56 A — LN () evverenneeraces D E 53056
3x48.5mms v 7 HK4] .......................... 250H +F 19805681 OPAS9 amm7 S >»o/Ow 7+ w b(-‘-xs} ...................... B 53150
FOV e T RPETR— (1) vevrvrerrnsnniiniiianinn: 420/ +# 19804837 OP.502 42mA A >3 v 7 F(Ex2) = 53502
R TRl S - b - B e | D PP 440 +% 10804838 OP.537 3x14mmzS ML L A (X5)+evrerrerrensansineiiiincnanuan 400 = 53537
H AR Y BRRI) »oos s s samnsnnaansamnnnn s naimsans 1,700 +# 13451275 0P.539 A —4—(5.5%0.5mm, 1.0mm, 3.0mm Fx4). - = ¥ 53539
SxOmm75 A E‘n-h._",{ Jesrsassnnssnsasnnnnsnnssnnnnnnnnns 700/ +#& 19804543 OP577 LA w (K10 e errnrrnnnnnnnnnns B 53577
FrRYy IR F(T0OY Fx2)reeerraasenenianiian 420/ +# 19804237 OP.640 5mm—jL 7 k(Fx10)-+ ® 53640
B A L= BRI e seseadossiniassinnnnionaniiacasiies 800/ +# 13450618 OP.642 5mm DK — L (FXT0) = o veevnannsnnnannanns B 53642
3x0.7mm A A —(XT0) 2o v eevrvannauiiuiiiiiiiiiiitiaie 280 +#% 19805645 OP.825 2.6x22mm, 25mm=/ 4 7 b (FH2)z=cvevrrnnrnees B 53825
WHILE T I ZIUN) 2 F(XG) s e errenrenaniinaniaiiianian 280 +8% 19804802 OP.869 5mms/ 3 — FAR—JbFy F(EXI0)eveeeereenes = 53869
AL ILAT 7.7“{3)(4} ........................ 350 +# 19805676 OP.968 5)(5-[;1;% IfZI?]‘f—Jb(XS] ................... B 53068
26xX10mnF vy FRZU 2 —((10)- e ereveeereanencnnannienns 280 +% 19805888 OP.969 5x8mn75fl R A —JU(X5)« s+ ervesrernerranns B 53060
3x10mm R v 2 T EZ(BR10) e eeenerennreriinnaaiinaennas 240 +# 19804392 OP.1155 3mmCy 7 Fy b (& » Fx5)-rerevernerrnees B 54155
3X23M¢—~/I“‘D‘7”ﬁt/‘\'7 b(ﬁ_x,q} .............. 330H +Fi 19805780 OP.I56B CJ{—"Yeareareariaraaraaransanssnnasnanns B 54568
3)(23'.;!;3“3;((,(10} ........................... 240 +8 19804412 0P.15?0£!\°—‘y(?‘)‘7‘3‘r F)esessnssasssnnasnnnanss B 54570
3.0x63.9x10.5mm 7 52 D INA F(BAZ) e e e reanmarenniaainiians 360/ +# 19803242 OP.1580 F/{—"Yeveeveeicnes E 54580
3x3.8x6.1mm 7 5 2 1A F(Bx1) oo 130" +% 12585060 OP.1649 F7Ow 47Oy ¥ (% B 54649
EA ROy F(BR2) e rerrrrerseriantinatianiiiinasiaaies 150 +#% 19805548 OP.1869 5mm7” </ + A4 —(x8 B 54869
0P.1922 NJ{—eeeeenes B 54922
T O EASEOMFEDIDDRCANT 18—, 4T3V Ii—YHIRATNTVET, & OP.1926 A7 Fw#seassnnenrtrnansanannnnrass tanasrnansyes B 51926
ORI, 7 XA LD ARR TA KA S RTT, +v MRORIIEER . MR TED A,
Bas AR HH BRI-F it thmEan PP o :
e w 1 A
WHILEYTH RIS +F ko) 1700F3 +# B 40018 #IHLIEFy MIBORFAIREA MRS R0 ET.
WHILE T a4 2 FIiA F(x2) 1,2001 +# E 49919 GEECDWT) XEOMICIE ERYhERBICR. BEEHASE T,
10507 1) 2 4 (3MMBEAD) -+ +# v vvorensonensanuannannanaan 360/ +# B 40090 FIVR—LR—Y, HAZT—H—EAD MERICDVTI ETHRECEEL.

47439 TT-02 Type-SR Chassis (11056871)



	ｵﾌﾟｼｮﾝﾊﾟｰﾂ案内
	ｾｯﾄｱｯﾌﾟ
	ｾｯﾃｨﾝｸﾞｼｰﾄ
	部品図
	名称未設定



